1/24B&§Z7 A0 bO—-NH—FVb

M-24 Mid TRIPMATE

FETENIG L ONTITONE RIGEIPEE

INSTRUCTION-MANUAL

AN SRR TNV L, SR OME S
FLLAIZBFELEERLLTTELN,

Be2 o
WRETIE(66~78mm) Z1E(68~78mm)R U4 —ILR—R (90~ 120mm)Z B Al §E
[Z&U1/28R 57— L D H B DR T+— D EE AT RE, (PATHEES)
BME—3—3SYRIYTUATIREREIIPH AR a3V BEEICLY . BRT
HEYVEZEI,
WEHIXEATILAYBEMAKRIZTEIT Ni-MHEBI(IN-MHTHE 1 BRI D FEITASATBE), s+
BEHAVOFILNRTA—I I AT LIZKY R — )LBEEFRST .
TSETIVDRT—RELBEATRE,

BEWLEITFHYNESTEWVEL, ZOM-24 MidlE, RA—ILAR—X | HIEBANTILT D ARATREL =8
HoW D1/ 28R T4—HBETEET . Tz, FRARRT—F Y uF AT LEF OEREMN Y R£11/24
SUAVFYNTT, CORBAEEZLFAT. REICERSETTEL,

Thank you for buying the M-24 Mid TRIPMATE. It has Full Adjustable Chassis,New development
Body catch System & 3P suspension.

A EE A\ NOTICE

CORSBHEN IRETEIBYEL A, THIS RADIO CONTROL MODEL IS NOT A TOY!
COBEMRIFNVERERBTHLIICHHTATLETOT. It is designed for maximum performance. Seek advice if you are
$EANTICTENGEAE. BREERE-STWAAMZFEST not familiar with this kind of precision model.You are responsible
355, FPRNAARELTHE-T. BEICHTTTES for the completion and operation of this model.

W, - AL TELGEHIEE—DBa4EE:T. 2% Remamber : Safety is the first priority !

EHELTHALEEEE~TEELAEEL, Always keep the instruction manual at hand for quick reference.
; E1LR/CAZUMIHEL TN RN BHETT,



B+:U/hOBICEARZED
Required for operation

EEH

Transmitter

BEZICHELED
Tools required

==
Side Cutters

STFARLTF
Long Nose Pliers

: - EfTAEM
EEHRAED : Battery for car
Battery for transmitter
B3BE 8k
AA Batterys

BT LA Eith 4K
AAA Alkaline Batterys

HAR—7 )LKEER 48 ERERXER

Charger

AAA Ni-MH Batterys

v T ILKEYTI—EBHENDIBSE, BE
ﬂ?)j&(ﬁ“i—ﬂ{ﬁ{48\fﬂ$b‘h EETE‘{.\:
(M-24 CPR A= whERELTET . )

When you use a Ni-MH batterys, receiver, ESC and
servo should use the thing of 4.8V correspondence.
(KAWADA M-24 CPR unit corresponds.)

~ R/C 1=whk

R/C Unit
M-24 CPR/K 1=wk
KAWADA M-24 CPR/K Unit

M-24 CPR/S 1=wh
KAWADA M-24 GPR/S Unit
&2 i e

/ Electronic

Speed Control

=l
R
2ERTLT
aA=whk
Receiver &
Electronic ™
Speed Control YR 2iEH
Servo Receiver

RE—LuF
Hobby Wrench

=0

+FS 4 73—(h) (No.1)
Philips Screwdriver (No.1)

nH=

)

hvs—
Modeling Knife

|J —v—
Reamer

||| |£

=

BM-24 Mid TRIPMATE #§RE/s—>
M-24 Mid TRIPMATE parts

— ER/\v% Screw bag
— 20mm LL2F X1

Hex Wrench
1.5mm LL-ZF X1
S Hex Wrench
Dmm  m2xe $SER X2
Flat Head Screw
Dm M2X3 4SE 2 X4
Flat Head Screw
(Jwme  m2xs 2uELSER x8
Tapping Screw 15 E')‘{f" X10
(w  M2x3 BuELTER X oling
Tapping Screw m
(jomomm  M2xs FAXEZ X1 M3 fEXS X3
Screw Set Screw
rm M2X5 +LE R (3) X2 )
Screw (Yellow)
(mmm weers /54> ke 2 x2 WE e
Bind Screw B
{mmm  M2xs /SAKER X6 O)
Bind Screw @
{ M2X3 /S AU REZ X2 WS b
Bind Screw

KEKWBE DT

. FPEGKHBEEETHLNHYET,

Spesifications are subject to change without notice.

— IN—739% Parts bag

IAVRRTYLY X2 ¥ FHRILEY X2
Front Spring DIBAYRFowZA— X1 Axle Pin
Rod Adjuster
[W @ FUHEY X2
U NARRT) 2T X1 . | Tl
Rear Spring 15 gléﬁ:’ X3 | King Pin
‘-_r Ak (S) X2
[ Rod &)
EnTxi DN
FAY Rod 1
Left Hub ¢ J nwk (U X2
Rod (L)
9] me—— =
e - YA Tk (Sa—t)
Stopper Rear Shaft (Short)

A

=]

3.8 R—JL X1
Ball

eI (OwY)
Rear Shaft (Long)

—-9-




Alsas Q

Us
©

J:_)
_,%

EE’BE& X4

E Parts

2

F1 & x1

I F Parts

B RS
Not used.

Hﬂlﬁ- X2

H Parts

O5P@

Gﬁﬁ&h X1

G Parts

Antenna Pipe

SR Py Sz@“ Rigy.  srmmr—7
W-side Tape
il \ (o wheels)
ZOREAY X2 &4 X2
Fromt Tyre Rear Tyre
Vi v AT I ¢

Hsi— X1
H-Bar

mmT—7 xi
W-side Tape

RF1—x1
@ @ Bo:y
© © 24T X1
Wing
=)L X1
Decal

miREREAE X1

Manual

. W

L

£—5—

T Ik X1

Motor Mount




(1. 70K DR

LTOEEFIRTIOROHKSZ

FTWET,

2 EBoRvFEARET,

HEEBORvFEANET.

KB 257725 D) LERiDf
WILET ., AOYMLOM)
LIZE—A—H BSOS
IZH®LET,

[ S E#OR v FERYET,

HEEBORFEYYES.

The method of a check

A Transmitter is switched on.
A Receiver is switched on.
Trims at neutral.

1 A Receiver is switched off.

A Transmitter is switched off.

(2. 322V O#83I]

i—

FHORAIEL X2
Axle Pin

&

1.5mm EJ 24 X2
E Ring

[3.HRA7—LD$EIL]

1|

FLTEY X2
King Pin

WA

IOURRTYT X2
Front Spring

&

1.5mm EY 4 X4
E Ring

(4 FKF1—22/bDOHIL]

21.5mm |
pi=b

23.5mm

sy

CHAMD
IRg:

FEFRIIET ECERWITEIE  ASEHIET

1.70FKDER

HY—IREFLTD=2—FSIUEHBELTTFSEL, | Cautions!

Please put AAA Batteries into a Battery Box four, T =
CheCk of R/C Unit and check the neutral of Steering Servo and ! ﬂifﬂﬂ"b"??x@ﬁllEﬂE[-ﬁL‘

Electronic Speed Control. BhEANET,

ZEWAYF

Receiver Switch

RFPYLT Y=t
Steering Servo

EtRv o RCEHABME4EAN,

— EhOmREER ! —

Cautious of direction.

®C LROSAAAEe@’@ 5
{ = l LRO3 AAA B4R ] &2

HAWith
AAA Batteries

MBI EARET

\ N1ETSFU I EIFHRABKET,
DUSHE. LT 1wk A Battery is put in. It covers after that.
Receiver &
Electronic Speed Controll

2.7V VO '
Attaching Knuckle & =i b /Aa
HAEYET / Vs g
Make 2pcs. i =
1.5mm E!) 247 FIARIE G A
E Ring Axle Pin o/ \
T

3 HAF—LOANL ) FLHEY I%it
Front Arm o King:Pin %

e - IOURRTYL Y

1 Smm EUS 4 Ifrant Spring
E Ring bz
Al (A2) — 3/

4l |

Rear S K7 ==
1.5mm EYL Y > R 5

E Ring ™ | ~J (0
70O EE6mm THIL |
A
K This is crﬁot need if ° / a‘ :(-{'I:'J ijlj T
ot o & B - i
4EF—TIAAOMEI O KT M OBEERABILC LY, R T~
BOdy Mount | By changing the height of Body Rﬂount,
5 various bodies can be carried by no converting.
AFEIEYET, E =
Make 4pcs. RFA—T 9D
F3 (F4 I R ERBAE 1%
E

2
i [ES
) — ~ &Y,
Refer to the attache 3

= “C t Manual” for

€|_$ selection of body mount height

| HICTIHE2BRAREHOLTEEET.

It fastens later.
_4_




(e

M2X5 BvELTE R X3
Tapping Screw

(6.9 A7 —LDOER{T]

(o

M2.6X8 /A FEZ X2
Bind Screw

(o

M2X5 /A RE R X2
Bind Screw

M2.6 Fubk X2
Nut

M2 vk X2
Nut

TV FF =20/ OB
(T

M2X5 AvELATE R X3
Tapping Screw

=

M2X5 FAE R () X2
Screw (Yellow)

M2 Fub X3
Nut

(o

M2X8 +~AE R X1
Screw

dl

B 3.8HR—IL X1
Ball

59— 7O
Servo Mount

g“"“‘jﬁ M2X5 ZYELHEA . -
T/ Tapping Screw "

6. A7 —LOBT
Attaching Arms

(

02 MEDER
)’The width of a front

IO E

The position of mount

| AT —LOIY i EERR
| FHIEIZLY, TV bOiEE

| 66~T8mmETALE T HENTE
The attachment position of arms
are chosen. The width of a front
can be chosen to 66-78mm.

RTF—TIvbE, r—L

OSEERE ST, M2.6X8 A/ FER

make a line with the edge of A
| chassis and body mount. / W'Y
/ E HAEEE, 702 MET2mm(ZT
M2X5 /AU RER T HMAHILTET,
Bind Screw Front width is 72mm in Fig.
1Y RF1—2 2/ b AT—DM T R3 %

TM2X5 AYELSER
Rear Body Mounts \//\"\' Reohy Sorca

5, \

— RITIIUMRRRE @ 38R—LERYAFET e bt b

| The mount and ¢ 3.8 ball are attached first.

A0 M2X5 +~E X

?..—«—-""'\_ Screw |
: A
\ ;

O | The pasition of mount I
(@O
O
O

| M2X8 FRE R [
Screw \ ;

2.5mm

[ pasii—otiiE
| The position of ¢ 3.8 ball

O o

| p38HR—I

Ball —




8 7e=kityF)-Fy ) ANKL]

=

M2X5 78 FE X X4
Bind Screw

M2 bk X2
Nut

[y

M2X6 HSEZ X2
Flat Head Screw

[9.F—%—DfE#]
{fm

M2X3 A FE A X2
Bind Screw

[

M2X3 HSE R X4
Flat Head Screw

M2X3 #vE LS E R X1
Tapping Screw

10U 4 15—D$E3I]
[T D)

$380YRET U A8— X1
Rod Adjuster

o am— (111

Ak X1
Rod

WV

R A LZT ) X1
Rear Spring

©

1.5 0124 X1
O Ring

[Option]

TM-50 _ ¥,
R—ILT 79k 40T
Ball-Diff Assy

500

TM-250 ¥1,500
R—ILT7Hvk 42T
Ball-Diff Assy

FIFRERIET ESERWTTREN. ASTRERET

Bind Scre Flat Head Screw |

6 =3 '
w @)Jc_'
% L]
Ik - @]
® =]

Lr—LREE i

R =L R—ZDEIR

| The wheel base is chosen

r—L BREOHFERA—IL

8. v—=INYTF) =Ky ZADHIL
Attaching Chassis & Battery Box

| M5 /SAURER  M2XGHSER H rssssmyitEs
[ Attach the R5.

R5 S I / éa</cl>

FEAOEEISTELET, %
| cautious of the position M2 FubESHET.
| of screws. A M2 Nut is fastened.

A—ATT, 0mm~116mmET
| ImmEyFTAETHEMN

| The number on the back

T 5 HAEIL, RA—IL
Ak A—2Z100mmI=T

| of a chassis is a wheel base. ﬂ&'iﬁ'ti#f,,
| The Wheel Base can be chosen Wheel E_!asoi s
to 90-116mm. 100mm in Fig.

M2X6 HSE 2
Flat Head Screw

M2X5 /31 FE R
Bind Screw

9 E—-2—NER
Motor

E—f=x2t
Motor Mount —

Attachment of Pinion Gear.
45—
| Motor ™
| ESAVIZI0TEEA
| LET, FuklizidoT
| LEMEShTOET A
‘ ERATEFEA.
Pinion Gear uses 10T.
Although 9T is enclosed
| by the kit,

b ey ;H&
—E=FUORYfHE —

| M2X3 B9 ER
| Tapping Screw

M2X3 /3 FER
Bind Screw

RIEHLET,
It fastens lightly.

M2X3

@j/ JooT >

HSER
Flat Head Screw

150U
O Ring

\
\

E OyRE#ET,

It lets a Rod pass.

o EAND,
O Ring is put in.

| ik

L

it can't be used for it. ]nseﬂwlﬁ H-Bar ,-'f = é‘g
- RO | b, i o] el
el g Y M2X3 HSEX M, M3 ¥SER | Yr—VEEE
fion. sear ) Flat Head Screw Flat Head Screw | The reverse side of a Chassis
- FHIoHBaE, —
100521\~ 3L 34mm N Ry
Rear ShOCK IFi When interfering, a few is|
| ‘ deleted by the cutter. |
YA RRT Yo | e |
PaaShs :\[ﬂﬂﬂﬂﬂ]ﬂj@)} | * e [

\ P,
auk  gasmukroRRs— |\ | 3 P
- .B_‘l‘!___ : R st J \

It inserts.




HIPMATE, _

[(11.77F Y DHl]

]

PRS2 (b))
Rear Shaft (Long)

)L w Ik (a—h)

NF7F¥vYOHMIL o
Differential Gear J.'

w2k (ia—hk)
Rear Shaft (Short)

A=
Spur Gear | |

FAN—EXYOEEEE
Attention the direction of Spur Gear!

Y

| f—m

Rear Shaft (Short)

=
[12. 5E8h K A

Qj

EnT X1
L Hub

m

M3 A ERD X1
Set Screw

(1321 LRIV OEIR]

—RETTIIA/ VEEEET
—JFERALLECTEALXTY .
%\LTFHiEﬁ’.ETéﬁl:{ﬁm'F

The W-side tape is not required.
However, it is needed when
hard-grip serface.

) )

FILa—jL
AFIL—
Alcoholic spray

EA X
Insert
A=A EEFmET—7
FEEOI, HIMREIALET,
FILaA—ILATL—ET—TE
A OREINZEL{RTL—L.
FIER{EALTTEL,

A tire adhesion W-sided tape is
twisted around a wheel.

Please carry out the spray of the
alcoholic spray lightly inside a
tape and a tire, and press it fit

in it quickly.

[Option]

 TM-30 ZLAT L b ¥2,400
Ball Bearing sets

@ il 2X6 : 4Pcs

3X6 : 4Pcs
H1, H2/ A=y L30T HEREE)
HERY, AE—FFuyILETS.
Your car with ball-bearing will

be speed up.

12 BEE RO IL
Drive Unit

- igdiRR

g ERAR—H—H ¥ FE Spacer Pes

M3 A ERD X*E_!_ztu"{’ﬁ?zmm_l-'.f‘
Set Screw MHILTES, L EICPsEIRSHET,
£ Rear width is 72mm in Fig. | When use P5 and P6,Put on P5
" LHub

PSP6EmAEAT HBE. |

RehSusa Ol EodvbAn—
[0) omiHEr hRs. T—5—tEES,
FEENLES

iR | ERAR—H— | BARA—H—| V4L vTb Be sure to adjust the backlash.
R width | Lt Spacer |Rh Spacer | R Shaft {Provide a clearance of around 0.2~0.3mm.)

P3| P4 | P5 | P6

=1 | =2 | t=1 t=2
68mm | O 0 0 0 Short
70mm 1 0 1 0 Short
72mm | 0 1 0 1 Short a 44
Tdmm | 1 1 1 1 Long | YNIBIERAR—Y—, Lo DEED D 3y
6mm | O 9 0 2 | Long BIZKYHETHIENTEES, S -

= It can be changes rear width T
78mm | 1 2 1 2 Long according to these couple. il
RA— LSRG ELTLET,
1321 LRI DR BEAOTY (- ERALT RS,
Three types of wheels are include
Wheet Assembly in the kit. Choose which one you like.
L, Yvady
fnﬁ?zjsfz“ 2\~ Rear Tire
EA )
wen \/"
J0v ka4
Front Tire
. DRy

14.F1—NVOBT ?—or:abtt;iaﬁyé:ﬁll,iy 5 W

b It inserts in accordance with a mark. f i
Attaching Wheel g e

/ )

TI2T IO A THS
HEEEDFET

“. Loosen a half revolution about
.. nut of differential after tying

up

o

carefully and fully.

T VTS

L P1 e
. "_,.1/ o Make 4 pes.

Th—ILERRYET .
A Dical on Base Wheels.

5

A runner is cut smoothly.




[15. XhDE#]
(o

M2X5 ZuELFE R X2
Tapping Screw

Y—Rr—2 b EY6~Tmm®D
REFALEY . BBOULVE(IE
HUFLTTFAL, Y—RIEHT B
i, BOLSICEHIZTRYFITT
Fal, 4—RICEAHABEE.
FhthvbLET,

Servohorn uses a hole of 6~7mm
from the center. Cut the needless
part in side cutter. It will be cut off
if the flange is attached to

your Servo.

[Option]

SK-24 . ¥200
1)ara—F1/248
Silicon Wire for 1/24 scale.

[16.04—=2]

] ”
Ok (L) X2
Rod (L)

FI

Ay (s) X2
Rod (S)
== X2
Stopper
[
M3 1EFRT X2
Set Screw

FusTER4TIZEL, %

15 XHh0EH HE2omCOELET .

Mount R/C Unit
[M-24 CPR/KDIHE]

Tapping Screw

2 5

e

mET—7
W-side Tape

e

Please cut it,

& Tt
a8 LA el
¥hFEt,
It lets an antenna pass to |
ipe. A too long antenna

Mg .S is bundied.
AYEVTER = ity .' ‘% /(i;
FoFHiiaT .'i\x Tl e B
Antenna Pipe .| / ] e

I YT M2xs | N ‘

5l | BAYHFHETS
/| BmERHYELTTFS,
when you
interfere with a tire.

3+| | [M-24 CPR/SDBA]

v

=7,

AyELTER
Tapping Screw

FUIERE#OLIC
#eET.
ESC is carried on a receiver.

R1
' e

UV
Attaching steering linkages

AvKERISET
It lets a Rod pass in a hole.

Wk ovk (S)
R':'oﬁL(JU \/ Rod (S)
- :
(BIZEED) 2
(Fig is left) ]

A J5—+r—#nuiita
Stopper is attached.

1.5mm LL-2rF
Hex Wrench

BTl

P *t side
: op
) b e |
Stopper l

U r—CRERE

Fo9¢
Straight

The Linkage adjustment method

220V T—F—%&EL.
ALY D ESTCITHD LS
BHELTTEL,

Adjust straight tyre direction
as using 2 stoppers.

FHTHiEEE. huk
LTTFaL

Please cut, supposing you
contact a something.

| MU —COEEI, U —SMECIZEFBLANESIS

| THORELGYET,

or will become a cause out of

| BELTTEL. 4L, FBLTWAE, FoT CESEM oY

Please adjust adjustment of linkage so that linkage does not
interfere anywhere. If it has interfered, it will not run straightly

condition.

17.2A7DFx 7
Check of R/C Unit

BREAN AI—E-a—FILTFIyIELTTEN ATTYLTEEAIZETTHTHLEE, BELTT
S Ta7 ML~ fEARR) FETORECEROEEE, R 1—LETFIFTTEN, -, RE—FabA
—S—[CHRBBRENHIBERE. 21— NARIVIEBBLTTFAL,
Put on power ,Check sttering neutral. Adjust it when you interfere as steering right and left. Turn down volume
when it is dual rate. And check high speed point and neutral of the speed controller.

-8-




GEE o

AL
)

[21.721> 9 DEAT]
(fw

M2X3 #uE LS E R X2
Tapping Screw

©
15024 X2
O Ring

,mm ONTINE AT

KT (=1 T ENIRSA VB EDVNLET .
ERBENYIFETOYVET, tiiRA
(RA—TF—FF) [, hyi—THEEAN. 4B
HfYBIFHLERNIhET,

Cut along the cutline using a knife, after that cut it
like breaking.

18. K F1—& 219D Ik
Cutting Body and Wing

"Jar‘zqfla{[s :55mmiE]&[L : 70mmIE]Ht
HY . ELLLERTEET,

The wing has S size and L size and
both can use it.

” st ALET,

S size in Fig.

Cut line  —

19.8F1—&21 7 DER
Painting Body and Wing
E #Z0fchtEERThHAEEELET. KEVELERISERVNFELTEMLET.

Wash the body thoroughly with detergent in order to remove any oil, then rinse well and allpw to air dry.

H 54 F98aIzREIns Y —ILTIRF LT LET,

A window in side is masked with a sticker.

RUAR—FAFREHTEEL. VLo —LERALET,

Paint from inside using polycarbonate paints. After paint has cured, remove masking seals.

HKIOT—DISEREHITEE A,

KFa1— ¥ ™ p AT SEERT RS
201-7'{ tr,‘f/ga)f\bﬁ' Dan't makerofes, figanmf’aﬁﬁ'ﬁﬁi‘ﬁ[‘!‘f
Making hole TEL, S TLOBE

%oﬂmmmﬁmrft

RTA—E( LT ICF T TERTRE
AT ERYRITARET—IIHD
STHIFET,

A hole is made.

When you attach “Wing 3"
on a body, make two holes
into 30mm pitch.

“Wing L"on & body make
two holes into 40mm pitch.

HoOT—IZlE/ N
NEHTELA. T N

Don't make holes.

G4(7THR) X

ik (For Antenna)

$25(04 T BTRA) X2 D2(94TRITR) X4
(For Wing) (For Wing)

KO TERYH T HESOR
TA—RRA MY, R
TA—OEHNEMES, FTRO
BRIz T ERYFIHTTTEL,
When the wing does not cling, you
refer to the following figure.

pam

MR ¢ 3h5—
| P3 or ¢ 3 Washer
t=1

/
150U T EMAIZAND,
O Ring

21945 OB J
Body Parts e

M2X3 4wELTER
™~ .
- — Tapping Screw

~ 4T DT Adjustment of Wing

\ S5

13mm

/= ,;'/@5/@ | EXEED, D1 OF SSHREELTH4YT
BBl B |EES MHOBRBEE  OBSEWNETERT.
O Ring g | TEFY. Height is changiable.

| Angle is changiable.




Option parts

TQ-5 ZxH—ALS — ¥1,800
RFA—T b= ERTF—IZ
EEUH A QI BELERFITT .,
AT —OEECLERTEET,

[23.KF—DE#]

JOVFEEIEHDHESIE, v—
SREERY 1T — M BELE
LRI, IFEFHTTFE,
FETEEF. EFTUr—88
BFTRT+—O7OUMELS
MES., BIEVIZTLTTFSL,

Put on the front of Body as nipping
Chassis and body(part of mount
sheet). Take off Body from front,
as holding chassis and front of
Body.

%70V RESOEYSLAED
BEE. FIORT—ToE
FIZRE—MIC—BITH, #

Jmmmnm

2220 h—b DR
Placing Mount Sheet

o
Front side

mET—7
7 W-side Tape

.

\

P
_ 7\;&.__*—:% RA—LT—F i
- v = Wheel arch center
SN [T o) X L ol '
Matdhing mark Anltenna hale l."'ll
!

Rear side

20 '

Front side i v —mmamad JI S
S o Wa D W Y
DR
Rear side
23 KT —DER

Mount Body

@S SDEHE Body-mount height is adjustable.
RO &S ITRANEA S E@mEAEDYES KT —
SELETHABLTTSL., ARE. E28REHHA
HEELET.
A turn of a support changes height.Lock on the |
nut”"E2" after adjusting. |
|
|
|

HIZCCAHIZHME LT TR, U LA%
AIMAYOANDLEAY, FHD Rear U
mXHETEEYT, :
D“Fﬁ‘é
owWn -
: : J RARNESELB AL
[ZazE20mm LL > F & 5T _ pp—HATO

| 2.0mm LL-»F
| Hex Wrench

It can adjust using a Hex Wrench.|

o
When Body mounts are

) P too long, it cuts with a
o ;.H/:K‘ Cutter Knife.
. #5
Rear
s M2X5 +AE R ,
| M2X5 /SAURER B -é—cmt‘,:v i
| Bind Screw Front Front

OT#E D% Adjustment of a position
M2X5 /31 AR(FEREED  RTFr—T vk
i RANERIRSE ., BELET.
Loosen a M2X5 bind screw, Body—mount is
adjustable forward & backward.

...‘I 0_




M-24 Mid TRIPMATE ®#L &5
BEyT42# Setting
M-24 Mid TRIPMATE (I 2 GHEAEUAFATOET . TRLEVWTELA S TR A !
M-24 The mechanism with various Mid TRIPMATE is incorporated. How to enjoy itself according to a device is infinite!
[(RA—ILA—ZADMZEE Change of a Wheel Base]
S r— BEDOM2XS 1A VFE 24K %E
2EEEFEDD,
Please give the M2X5 Bind Screw on the back
of a chassis 2.5 rotation looser.

M2X5 /AU FE R
Bind screw

NN

¢ ==
JOuMi S/ U

Front side 35' | | Rear side

H v 5285 k155,

| Raise a Chassis.

II \

4 5=
Lr—LBEE Be fixes. WSS,

The reverse side of a Chassis Adjust forwaer or backward.

[+4mm A — )L R—Z (2D T]

M-24 Mid TRIPMATE [FH/AA—Q BT BEEFTHH/ICEY, hA—IL
AR—RAESHIZEBT BN TEET ROLSABSIEHELET .

1. 18095 ANE—F—4{ESE

2. RA—=NAR=2F 1 Tmm~120mm(ZLT-L EE,

3 DIARINSUAETR NSRS ESf LT EE,

A B 3.8 F—)L

[+4mm Wheel-Base]
M-24 Mid TRIPMATE has the attachment position of H-Bar changed.

A wheel base can be changed further. HA—DRYHIHEEE H ¢3sf—Lzgs#H
1. The motor of 180 classes is used. ADGBIZEFE TS, =5,

2. When you want to set a Wheel Base to 117mm — 120mm. The attachment position of H © 3.8 ball is moved back
3. When you want to change weight balance. bar is changed into B from A. ~ward.

[ZAx ks sv—+t b Front Bumper Set] (¥ H o —DtyT12% Rear Shocks]

MLBEDHPL, KELTSETNRT—CEFTENABITA T30 QU T EL v IR D ET BRI, ST YREEDE )V OIBREMEN
oroavkAv—EyhEEBHLET . REL. ETHEENSTYILET,

Beginners and when running with an important plastic model body, If Silicone Grease is applied, roadability ability will be improved.

we recommend you the “Front Bumper Set” of an option.

SK-1 L 1)az)L—7 ¥800

|
TM-35 TR/ Si—trh ¥500 £\
L | Sillicone Lube

Front Bumper Set = i -
o .-'/ _QE"\\Z “\_\“\\“\

1.5 04
O Ring

BEAFE Running SK-11 /3402 (8) 54 Al ¥980 [LL—R Race]

Pk &5, AR A—LIRNTELS, ML —RELTHE
= . . - o - =D, [] o

[(FREFEST Practice] L3 BLODSBIEBL—RBE . LAMTLES, FE
AF—bT. 3FE—FRT—ILLEANBETT,
It BATIXRLTHELELES ' TUU34AR/C! !

Let's enjoy the Race with friends. You can find out the
enjoyful RC Waorld!!

sMDF



Ervarnn

M-24 Mid TRIPMATE /x—Y) Ak

Parts list

MGEHE. BRSh A EXVREEBLROVVEEWVBEETTROSFICTHMALTTFS
LW AFR#HGBS L. SRISEHENA. SROKE. EFROEHR. EABEFESTHAR

OL BERFROICTERLUHFTERLAA TN, 4H. SHOBSKEEROOBE. BVA
DEHERITTEN, EREFEUERELLIBENBYETOTITRTEL,

=R A NE fli &
Parts No. Parts name Contents Retail price| Japan only
TM=-201 | 32i e M Bt |ALAZASX2AD ¥500 ¥190
TM- 05 | BaTa 7 . B | | EIx4E2x4 ¥400 ¥130
TM=206 | Baarmaacri- ' hemaren =P F15F2,F3x2,F4x2,F5 ¥500 ¥90
TM- 07 |232722:557 & Ga%vee=4y) ) 1G1,G2,G3,G4,G5,G6,Spur Gear|©  ¥800 ¥130
T 08 |222722/5 90 Sasdme SEixdH2x4 Haxa - ¥400 ¥80
TM- 52 | e e e M M2 ¥2,000 ¥190
TM- 53 | 2727207 N e | N1x2N2x2,N3x2 N4x2, N5x2,N6x2 ¥400 ¥190
TM- 54 |g22722/557 P (Rt ieoh) | P1x2,P2x2,P3x2,P4x2,P5x2,P6x2 ¥500 ¥190
TM=. 55 | enrnea 2 Goaindsmr 1Q1x2,0242,03x2,04x2,95x2,06x2 ¥500 ¥190
TM= 56 | Zoarmer’ " (osremss  |R1,R2,R3,R4,R5,R6 ¥600 ¥190
T™M- 57 e’ & Qoranism | 51x2.8050i8840:8440155,0,56 ¥400 ¥190°
TM=209 | 257 bt set e cll O e ¥500 ¥80
TM=210 | & hom oot Fron Soring - st <o Sl cFoo 1| %300 ¥80
TM-211 | pew St Ras Lo & Shrt Lot ot sorws| %000 | ¥190
| TM- 12 | FRese™ R 55 - Rl 13 Stopor 2.3 Sx v %900 ¥80
TM-213 | &~ Jui= ¥400 ¥80
TM= 15 | S51 o 15 Gisses oor ot Connactr) ¥1,000 ¥80
T™- 16 [ 5056 o A ¥500 | ¥130
TM-217 | S50 St ¥400 ¥90
TM- 18 | Gotar s Contor got~ 2" ¥260 ¥80
™M= 51 | Gt " Hotr ot~ ¥500|  ¥190
#A733i8—")J Optional Parts
M- 30 (e =g i e ¥2,400 ¥90
TM= 33 [ZFP2eiot el S oy ¥400 ¥130
Ll e i A ¥500 ¥130
TM= 86 | 2o Lot Pl o e ¥600 ¥130
M R e P P Ay ¥200 ¥80
TM— 50 | B Dot Goar St 40T R G St ¥1,500 ¥190
TIM=250. | B e cotr e Bk iterentin Gem. Set 42T ¥1,500 ¥190
TM-55P | il e et B S e ¥700 ¥190
SK=24 | Gito iive tor 1524 ncale S bon W) 1 ¥200 ¥80
B-26. |poliiiame D T ek D Toraiiel 2 ¥350 ¥80
B-27 Eggsviffg PR Eg?wf;-)g o ¥600 ¥190

FEFPEREEr LOINTITERE ASEREPER

B JIBEER
T441-3147

KAWADA MODEL CO..LTD
62-2 Hongou Oiwa—cho,

BB LEH K ERTARE62-2 Toyohashi—city, Aichi, Japan

TEL : 0532-41-7771
FAX : 0532-41-7772

URL : http://www.kawadamodel.co.jp
Mo. M25-100/1



	img167
	img168
	img169
	img170
	img171
	img172
	img173
	img174
	img175
	img176
	img177
	img178

